STRENGTH OF MATERIALS LABORATORY
DEPARTMENT OF CIVIL ENGINEERING

COLLEGE OF ENGINEERING TRIVANDRUM

To,

Senior General Manager — Project & Division Head

Mr. Sivankutty G

Confident Group

CET /ITC& SR No. 874/23-24

08.08.2023

Sub : Testing of Reinforcement Steel bars - reg.
Ref. : 1). Letter No. Nil dated 27.07.2023
2).CET /ITC & SR No.874/23-24 dated 31.07.2023
TEST RESULTS
Sl Brand Rgported /.\ctual Ul']it Yield Ultimate Elqng- Bend | Re Bend
No Name Diameter | Diameter | Weight Strenggh Strengt7h ation Test Test
(mm) (mm) (kg/m) | (N/'mm®) | (N/mm?) (%)
1 8 7.69 0.367 744.02 830.49 22.50 OK OK
2 PI%II:AI?T 8 7.74 0.370 724.24 785.36 25.00 OK OK
3 550 8 7.76 0.374 730.66 821.92 22.50 OK OK
4 | PULKIT 10 9.78 0.593 685.55 850.00 20.00 OK OK
5 EIZ[J 10 9.81 0.597 705.97 879.61 22.00 OK OK
6 10 9.74 0.588 716.16 892.30 20.00 OK OK
7 | PULKIT 12 11.84 0.869 730.55 820.29 20.00 OK OK
8 I;IZI(;F 12 11.90 0.878 72321 820.49 21.67 OK OK
9 12 12.03 0.898 727.02 819.31 20.00 OK OK
10 | PULKIT 16 15.67 1.522 679.24 760.10 20.00 OK OK
11 I;I;/Ig 16 15.67 1.524 663.79 740.19 21.25 OK OK
12 16 15.70 1.528 656.09 747.%8 21.25 OK OK
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STRENGTH OF MATERIALS LABORATORY

DEPARTMENT OF CIVIL ENGINEERING
COLLEGE OF ENGINEERING TRIVANDRUM

CET /ITC& SR No. 874/23-24 08.08.2023
TEST RESULTS
Sl Brand Keported Actual Ul']it Yield Ultimate Elc?ng— Bend Re Bend
No Name | Diameter | Diameter Weight Strengtzh Strengtvh ation Test Test
(mm) (mm) (kg/m) | (N/mm°) (N/mm") (%)
13 | PULKIT 20 19.87 2.448 630.91 741.19 24.00 OK OK
14 21\545 20 19.83 2.439 651.95 762.64 22.00 OK OK
15 20 19.88 2.452 630.27 740.44 25.00 OK OK
16 | PULKIT 32 31.76 6.255 601.23 735.20 21.25 OK OK
17 1;1\545 32 31.78 6.266 600.47 734.27 22.50 OK OK
18 32 31.81 6.277 599.34 726.32 21.25 OK OK
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